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FIFEAL LTl S AR A PR A

Applicant ZHONGSHAN EASEP PLASTIC PRODUCTS CO.,LTD

oo odE Pl RTHRE I]ORIE 1355 i

Address BUILDING SECOND NO. 13 FUMIN ROAD DONGSHENG TOWN ZHONGSHAN

CITY GUANGDONG

DA WA A it B i 5 8. B FR 3 SRR

The following sample(s) and sample information was/were submitted and identified by/on the

behalf of the client
FEM A FR

Sample Name

B EGR
Client Reference
Information

RN ERE

Sample Received Date

FFdksr I 1 393

Testing Period

SR

Test Requested

R IR ORUIEEES

Test Method/Test Result(s)

v U AN FE =

Je feHla
Nylon cabletie

JEJREEH
Nylon plastic

2016.11.16
Nov. 16, 2016

2016.11.16-2016.11.21
Nov. 16,2016 to Nov. 21, 2016

FRAG 25 7 K, R IR ATHE b T ) 4 SRt R ER (PFOS) JEA Tt
As specified by client, to test Perfluorooctane Sulfonates(PFOS) in the
submitted sample(s).
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Please refer to the following page(s).
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Feviewed by
3> Fa H H 2016.11.21
Date

[iaba S|l
ationzl Group Co. Ltd.

i No. R101227993
18 Technical Manager

IMFEEFEIM=EERE 70 B TR

Hongwei Industrial Zone, Bao™an 70 District, Shenzhen . Guangdeng, China
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RPUMKIE Test Method
MR 28
BRI F Wi 7 ik M
Test Item(s) Test Method 'easure
Equipment(s)
AHREREER £ (PFOS) %:2£US EPA 3550C:2007 & US EPA LC-MS-MS
Perfluorooctane Sulfonates(PFOS) 8321B:2007
Refer to US EPA 3550C:2007 & US EPA
8321B:2007

KL R Test Result(s)

MAITR H  Test Item(s)

425 Result

FERHE MDL

PR R £ (PFOS)  Perfluorooctane N.D. 5 mg/kg
Sulfonates(PFOS)
AR i/ FR AL HE R P N=REVEY il
Tested Sample/Part Description Beige-white nylon cincture
& -N.D. = RAGH CNTI7iER )
-mg/kg =ppm= H S L—
Remark: -MDL = Method Detection Limit
-N.D. = Not Detected (<MDL )
-mg/kg = ppm = parts per million
KIBFEFE Test Process
EAD TRESET ez k=R IR i=El o
TE#IFS i R EZH R IE B
Weigh sample and — Extracted with —
grganj[; solventinan Concentrate the extract
placeitinthe glasstube ultrasoni c equipment
L CMS M5 REiE/HES HEEEREREEFERMN
o S— Ivlake up with ']  Transferthe extractinto a
Analyzed by LC-MS-M3 organic solvent volumetric flask
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Photo(s) of the sample(s)
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***% End of report ***

RO o ot N2 5 S s 2 mlR S TR, AR AR S5 R AN B2 M EE fh 15T, RZCTIH
AR, AR RIS .
The test report is effective only with both signature and specialized stamp. The result(s) shown in

this report refer only to the sample(s) tested. Without written approval of CTI, this report can’t be

reproduced except in full.
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